

CE TEST CERTIFICATE

FOR PERFORMANCE CHARACTERISTICS OF CONSTRUCTION PRODUCTS FOR THE CE MARKING

FLO-21-02-03-02

Product: Kastamonu Laminate Flooring 8 mm AC3/AC4
Surface structure: TIMBERLAND
Dimension: 1295 mm x 193 mm x 8 mm

Producer: Kastamonu Entegre Ağaç San. Tic. Ve A.S.
Kömürcüoğlu Cad. 4512 Sokak No:6
41400 Gebze, Kocaeli
TURKEY

Order: Testing of selected properties according to according to
EN 14041:2004+AC:2005+AC:2006 (CE-labelling)

Test report: 2720697

Test results: *The above mentioned Laminate Flooring can be classified regarding to the tested properties according to EN 14041:2004+AC:2005+AC:2006 (CE-labelling) as follows:*

Property	Result	Declaration according to EN 14041:2004+AC:2005+AC:2006
Sliding behaviour according to EN 13893:2003	$\mu = 0.34$	class DS
Thermal resistance according to EN 12667:2001	0.0539 (m ² K)/W	0.054 (m ² K)/W

Dresden, 03/02/2021

Head of laboratory



Engineer in charge